PR ODUTZ CT CATALOG 2 0 1 3

Triangularwave Technologies Inc. (TWT®)

TWT® PATENTED DEPOSIT CONTROL TECHNOLOGY

Technologically Advanced Method for Water & Fluid Management Providing Comprehensive End-To-End Solutions

Versatile Fluid Management Products & Systems To Effectively Meet
The Needs Of Any Industry and Application - Chemical-Free
¢ Residential ® Commercial ® Industrial

Control Scale Deposits/ Bacteria/Corrosion /Algae/
Colloids In All Fluid Based Systems

A ‘r‘M ‘J'

HARD WATER PROBLEMS
SOLVED EASILY

Efficient, Cost Effective

& Reliable

[ II‘;. - : d { [ §
Chemical-Free Fluid Ma"na_geménftjl:éc_i"t_iatsj & §ystqgns To-Enhance Water Quality,
and Improve Operating Efficiency and Equipment Life Cycle
[...]
SOLENOID VALVE - STOPS the WATER FLOW in the EVENT of a SYSTEM FAILURE-TWT®MD/DP Systents

TWT-4-SV500-1 .5" Solenoid Valve 120 V / 60 Hz

TWT-4-SV500-2 5" Solenoid Valve 230 V /50 H

TWT-4-SV750-1 .75" Solenoid Valve 120 V / 60 Hz

TWT-4-SV750-2 .75" Solenoid Valve 230 V /50 Hz

TWT-4-SV1000-1 1" Solenoid Valve 120 V / 60 Hz

TWT-4-SV1000-2 1" Solenoid Valve 230 V / 50 Hz

TWT-4-SV1250-1  1.25" Solenoid Valve 120 V / 60 Hz

TWT-4-SV1250-2 1.25" Solenoid Valve 230 V / 50 Hz

TWT-4-SV1500-1  1.25" Solenoid Valve 120 V / 60 Hz

TWT-4-SV1500-2  1.25" Solenoid Valve 230 V / 50 Hz

TWT-4-SV2000-1 2" Solenoid Valve 120 V / 60 Hz

TWT-4-SV2000-2 2" Solenoid Valve 230 V / 50 Hz

PURGE VALVE for ULTRAVIOLET (UV) PURIFIER SYSTEMS

TWT-UVPV-75 UV-Temperature Sensitive Automatic
Purge Valve—Control water temperature
in UV systems for enhanced results

e No electrical power required

e Purges water from chamber at 104F

e Temperature sensitive alloy provides the trigger
* Keeps system cool-no overheating and alarms Fluid Out

© 3/4" valve-fits into plumbing as pictured
(T-fitting not included: available upon request)

e One TWT-UVPV-75 unit needed for most UV
system applications

e 10’ of tubing and barb fitting included
(run to drain, sump or back to well)

e Longer length tubing available upon request
e Brass construction

Purge Valve

Ultraviolet Purifier

67



BALLAST UNITS FOR TWT® ULTRA VIOLET SYSTEMS

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com

ITEM NUMBER & APPROX SHIP  CASE
PRODUCT DESCRIPTION: WEIGHT PACK
TWT-4-BM/MZ-1 Ballast for Mini-Zap 120 V / 60 Hz BOV 1
TWT-4-BM/MZ-2 Ballast for Mini-Zap 230 V / 50 Hz BOV 1
TWT-4-BM/ 4-1 Ballast for UV-4 Purifier 120 V / 60 Hz BOV 1
TWT-4-BM/4-2 Ballast for UV-4 Purifier 200 V / 50 Hz BOV 1
TWT-4-12V Ballast for UV-4 Purifier 12 Volt and
Mini-zap 12 Volt BOV 1
TWT-4-24V Ballast for UV-4 Purifier 24 \olt BOV 1
TWT-4-BM-250-11L Ballast In-Line with Alarm for UV-250
Purifier 120V / 60 Hz BOV 1
TWT-4-BM-250-2IL Ballast In-Line with Alarm for UV-250
Purifier 230V / 50 Hz BOV 1
TWT-4-BE-700-1 Ballast cap & Harness with Alarm for
UV-700 Purifier 120V / 60 Hz BOV 1
TWT-4-BE-700-2 Ballast cap & Harness with Alarm for
UV-700 Purifier 230V / 50 Hz BOV 1
TWT-4-BE-12/15/50-1 Ballast cap & Harness with Alarm for BOV 1
UV-1200/1500/2000/5000 120V-60 Hz
TWT-4-BE-12/15/50-2 Ballast cap & Harness with Alarm for BOV 1
UV-1200/ 1500/ 2000/5000 230V-50 Hz
TWT-4-BE-30/60-1 Ballast cap & Harness with Alarm for UV-3000, BOV 1
UV-6000 120V-60 Hz
TWT-4-BE-30/60-2 Ballast cap & Harness with Alarm for UV-3000, BOV 1
UV-6000 230V-50 Hz
TWT-BE-5007-1 Ballast for UV-5007 Purifier 120V / 60 Hz BOV 1
TWT-BE-5007-2 Ballast for UV-5007 Purifier 230V / 50 Hz BOV 1
TWT-BE-509 Ballast for Quattra UV-50 Purifier BOV 1

BOV: Based on volume, shipping weight, and other related products ordered to be packed

at time of purchase

UV BALLAST

68



ULTRA-VIOLET DISINFECTION/PURIFICATION REPLACEMENT PARTS

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com » triwaveinc@aol.com

ITEM NUMBER & UV REPLACEMENT PARTS CASE
PRODUCT DESCRIPTION: PACK
TWT-10-WDF-103 Faucet assembly kit 4
TWT-10-SV-6 Saddle valve assembly 4
TWT-10-39 Diverter Valve for Mini-Zap 4
TWT-7-15 Quartz view port disc 4 ~— End Cap
TWT-10-VPA View port assembly kit 4
~gg— Compression Nut
TWT-4-2 4 Pin lamp connector 4
Quartz Seal
TWT-4-S-2 Starter for the Old Style UV4 / UV250-T8 4 B (O-Ring)
@\ 4 Pin Lamp
TWT-4-S-10 Starter for the Old Style UV700-TB 4 Connector
TWT-8-34 Lamp retaining nut for Mini-Zap 4 - View port/ Lamp
¢ Cushion O-Ring
TWT-8-17 Lamp / Quartz compression nut for UV4 4
TWT-8-51 Lamp / Quartz compression nut for UV250 / 4 & Quartz Sleeve
Uv700 / UV1200 g
TWT-8-53 Lamp / Quartz compression nut for UV1500 4
UVv2000 / UV5000
TWT-8-301 Lamp / Quartz compression nut for UV3000 4
uUve000
TWT-8-9 View port compression nut for UV700 / 1200 / 4
1500 / 2000 / 3000/ 5000
TWT-11-220 Hub seal for Mini-Zap 4
TWT-11-9 Housing seal for the Old Style Mini-Zap 4 (@0‘}0'@@
TWT-11-3 Quartz sleeve seal for MZ / UV4 / 250/ 700 /1200 / 1500/ 2000/ 4
3000/ 5000 Cushion 0-Ring
TWT-11-10 Lamp O-ring for UV3000 / UV6000 4
TWT-11-324 Quartz sleeve seal for UV3000 / Uv6000 4
TWT-11-7 Outer Flange Seal for UV5007 4
TWT-11-6 View port seal & lamp O-ring for UV250 / 700 / 1200 / 1500 / 4 Fluid Out
2000/ 5000 4
TWT-8-144142 Double bracket for 10" filter housings 4 L
TWT-13-20 Mounting Bracket for UV4 System 4

69



OZONE SYSTEMS and COMPONENTS

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com

ITEM NUMBER & PRODUCT APPROX SHIP
PRODUCT DESCRIPTION: DIMENSIONS WEIGHT

Ozone ia a natural purifier, meaning no harmful chemical or by-products are created during purification

TWT-15-SW-400
Ozone Generator 0.4 grams/hr. 120V / 60Hz 13"x 13"x4.5" 8lbs

TWT-15-SW-400-2
Ozone Generator 0.4 grams/hr. 230V / 50Hz 13"x13"x4.5" 8lbs

TWT-15-SW-800-1

Ozone Generator 0.8 grams/hr. 120V / 60Hz 15" x 15" x 6" 10 lbs
TWT-15-SW-800-2
Ozone Generator 0.8 grams/hr. 230V / 50Hz 15" x 15" x 6" 10 Ibs

TWT-OZ-SB038 Ozone & Venturi
Ozone Generator 0.38 grams/ hr.
Ozone Generated by: 185 Nm UV lamp
110/20 VAC or 230 VAC

Venturi-Must Specify Size With P.O.
1/2" Venturi Injector or 1" Venturi Injector 2.375" x 4.75" x 12.25"

TWT-15-SVD1-1
Vacuum Drier — One-Tube 120V / 60Hz
(for SW-400) 6" x 14" x 4.5" 4 lbs

TWT-15-SVvD1-2
Vacuum Drier — One-Tube 230V / 50Hz
(for SW-400) 6" x 14" x 45"  41bs

TWT-15-SVvD2-1
Vacuum Drier — Two-Tube 120V / 60Hz
(for SW-800) 13" x 6" x 15" 10 lbs

TWT-15-SVvD2-2
Vacuum Drier — Two-Tube 230V / 50Hz
(for SW-800) 13" x 6" x 15" 10 Ibs

TWT-VI-50
Venturi Injector .5"

TWT-VI-100
Venturi Injector 1"

Higher capacity systems available upon request




OZONE SYSTEMS and COMPONENTS

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com
Custom Engineered System Built to Order Only.
ITEM NUMBER &
PRODUCT DESCRIPTION:
TWT-CD3-4 4 GPM

Portable Chiller: Custom Engineered and Assembled Side-Stream
Multi-Process Treatment System (Mounted on Portable Skid/ Cart)

Multi-Staged ¢ Ozone - Filtration « Electro-Magnetic Fluid
Conditioning Ultra Violet Disinfection & Purification

TWT-WOZ-800/3 3 GPM

This model can operate at up to 3 GPM.
Larger systems (6, 8, 10 GPM) are available on request

Applications Include:

Drinking Water ¢ Process Water « Wastewater  Dairy & Farm Use
Aguariums ¢ Aquaculture * Cooling Towers and More

Now You Can Offer your customers a compact and efficient ozone water
purification system for home or small commercial business.

Ozone is a natural chemical-free method of purifying drinking and process water.
Besides killing common water borne contaminants such as bacteria and viruses,
this system can reduce odor and coloration in the water supply, providing high
quality processed water for the end user.




OZONE SYSTEMS and COMPONENTS

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com

Custom Engineered System Built to Order Only.

ITEM NUMBER &
PRODUCT DESCRIPTION:

TWT-COS-3 Custom Ozone System
System’s may be sized to accommodate customers
flow rates and purification requirements.

This model can operate at up to 3 GPM.
Larger systems (4, 6, 8 GPM) are available on request

TWT-CMWT—-Custom Integrated Treatment
System (15 GPM)

Cabinet Mount Water Treatment System
Combines Iron Removal with UV Disinfection and
Multi-level Filtration in a secure cabinet.

900 gallons per hour / 21,000 gallons per day

* Rated Flow: 57 liters per minute (15 GPM) 3420 liters/hour,
82,080liters/day (900 gallons/hour, 21,600 g/day

« Initial UV Dose at Rated Flow: 27mj/cm? (27,000 uwsec/cm?2)
@95%T100-130V / 50-60 Hz 220-240V / 50-60 Hz

» Maximum Operating Temp. 37°C (98.6°F)

* Maximum Operating Pressure: 125 psi — 8.6 bar (tested to 500 psi)

* Plumbing: 1" MNPT In/Out

» Chamber Material: 304L Stainless Steel (316L available)

* Filtration: Backwashable Carbon Filter (2 cf of media)

* Ozone Injection: Air Dryer, Ozone Generator, Contact tank,
Venturi Injector

* Polish Filtration: 20 and 5 Micron sediment, 10 M Carbon

e Optional: On Board Pump




REVERSE OSMOSIS (RO) SYSTEMS-RESIDENTIAL

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com

ITEM NUMBER &
PRODUCT DESCRIPTION:

TWT-58-R050 GPD

— 0

L

-

e

QU
>

-
&

Features:

« Metal Storage Tank ¢ Filmtec RO Membrane
« Long Reach Chrome Faucet « Quick Connect Fittings

TWT-6S-R050 GPD

Features:

» Metal Storage Tank ¢ Filmtec RO Membrane

» Long Reach Chrome Faucet  Quick Connect Fittings
« Powerful UV Disinfection

Description:

This residential Reverse Osmosis System is installed at
the point of use (e.g. under the sink) and produces up to
50 gallons of purified water per day. It removes substan-
tial amounts of most inorganic chemicals (such as salts,
minerals, metals) and most (but not all) organic chemi-
cals. The high quality membrane rejects successfully
salts, sugars, proteins, particles, dyes, heavy metals,
chlorine and related by-products as well as other con-
taminants that have a molecular weight greater than
150-250 daltons. Dissolved ions that carry a charge,
such as salts, are more likely to be rejected than
uncharged ions, such as organics.

The system comes with 3 levels of pre-filtration, a

50 GPD Filmtec membrane, a post-carbon filter and a

metal holding tank. Mounting hardware, a long reach
faucet and saddle valves for easy installation are sup-
plied with the system.

Optional stages are also available, such as
UV-Disinfection, calcite filter for re-mineralization,
or electronic de-scaling.

Specifications:

Capacity 50 GPD, Tank Capacity 4 gal. Recovery 20-
25%, Rejections 90% min Filtration:

* 5 M Sediment (Part # 14-WFS10-5SP)

* GAC Carbon (Part # 14-WFC10-GAC)

 Carbon Block (Part # 14-WFC10-5CB)

* Post Carbon (Part # 14-WROPC-GAC-1)

* Membrane Filmtec (Part # 14-WROM-50GPD)

Source Water Requirements:

Hardness < 1 gpg Free chlorine 0 ppm TDS < 1,000 ppm
pH 3 - 11 Iron < 0.01 ppm Manganese < 0.05 ppm
Turbidity < 1 NTU Temperature 4 °C (40 °F) - 27 °C

(80 °F) Pressure 40 - 100 psi (2.8 - 5.6 bar)

Bacteria and viruses and other microorganisms are
killed by a powerful UV disinfection that will inactivate
the pathogens at 99.99% inactivation rate.

RO systems listed above are shipped to customers with easy to follow

application, installation and maintenance manuals.

TWT, Inc.recommends that an extra set of replacement membrane and cartridge filters
be purchased with each system to ensure uninterrupted service and treatment.

73



REVERSE OSMOSIS (RO) SYSTEMS-COMMERCIAL/INDUSTRIAL

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com

ITEM NUMBER &
PRODUCT DESCRIPTION:

PRODUCT
DIMENSIONS

Ship
Weight

Reverse Osmosis (RO) is a modern process technology to purify water for a wide range
of applications, including semiconductors, food processing, biotechnology, pharmaceuticals,

power generation, seawater desalting, and municipal drinking water.

TWT-RO300G-FL

300 GPD, .75" FNPT, 2.5" X 21" membrane *

TWT-RO500G-FL

500 GPD, .75" FNPT, 2.5" X 21" membrane *

TWT-RO1000G-FL

1,000 GPD, .75" FNPT, 4" X 21" membrane *

similar in appearance but
have different capacities

TWT-RO300G-FL

These systems are

R-13 Compact Wall Mount RO

Three models for flow rates to 1200 GPD

Standard features

« Powder coated steel frames

« Inlet solenoid valve

* Pre-filter

* 1/2 HP motor

* Brass pump

« Liquid filled pre-filter pressure gauge

« 2 1/2” liquid filled pump pressure gauge

 Product water & reject water flow meters

* High pressure, non-metallic membrane
housings

* SS needle valves for concentrate and
recycle lines

« Stainless steel product water check valve

26" X 36" X 9"

Specifications

* Feed water connection

* Product water connection

* Reject water connection

* Feed water required (max.)
* Feed water pressure (min.)
* Drain required (max.)

* Electrical requirements

* Amp

* Pump (H.P.)

Applications

50 - 75 Ibs

3/4" NPTF

3/8” Tubing 0D
3/8” Tubing 0D
2.4 GPM

10 PSI

2.4 GPM

120 VAC 60 Hz

8
1/2

* Whole house ¢ Ice makers ¢ Labs * Beverages

* Coffee shops * Restaurants

u‘.ﬁ"r
005 *

+ On / off toggle switch Options %(-t < 1
« Low-pressure shut-off with auto restart ;;gﬁl‘;umber IlJ_esc}r<|.[t)tlon R |
eg Ki
* Feed wat d product water TDS )
eed waler and proctict warer mon R2353-SD Product float switch ;
R2288 Whole house option* Monied Suagem -0 GPD CompactWa
Reverse Osmosis Higher Volume Systems
Models R13-0250 R13-0600 R13-1200 Performance specifications are based
. . on 77° feed water, SDI < 3, TDS
Maximum production (gallons per day) 250 600 1200 below 1000 ppm and pH of 8.
Average membrane rejection rate 98 % 98 % 98 % Individual membrane productivity
and rejection rates are based on man-
Recovery (adjustable) 8-75% 17 -75% 34-75% ufactures specifications. Please see
Membrane size 3% 10" 37 x 207 37 x 20" water temperature conversion charts

Number of membranes

Dimensions, approximate (W x H x D)
Shipping Weight, estimated (lbs.)

Pre-filter (system ships with one 5 micron cartridge)

1 (P/N R96310)
10”
26"x26"x9”
50

1 (P/N R96320)
207

26" x36"x9”
60

2 (P/N R96320)
20”
26”x36"x9”
75

TWT recommends that filters be purchased in sets of two in order to ensure uninterrupted fluid treatment Reverse Osmosis: Removes

the entire spectrum of drinking water contaminants

Note: Larger size reaction chambers and material available upon request

Custom engineered system built to order only. Price to be determined and based on component assembly and materials cost at time of purchase.

for production factor. Chlorine reduc-
tion and other pretreatment may be
required. Systems are designed for
use with municipal and well water.
*Includes 300 gal tank, product float
switch and repressurization pump
with built in controls.

74



REVERSE OSMOSIS (RO) SYSTEMS-COMMERCIAL/INDUSTRIAL

For additional information: visit www.triangularwave.com ¢ E-mail: info@triangularwave.com ¢ triwaveinc@aol.com

ITEM NUMBER & PRODUCT APPROX SHIP

PRODUCT DESCRIPTION: DIMENSIONS WEIGHT

TWT-SWRO-100 — Drinking Water from Sea Water

The RO filtration system is ideal for use on board boats,
yachts and vessels of all types. Compact and dependable,
this sea water desalination system is able to provide up to
100 GPD (400 LPD) of drinking water from sea water source.

Specifications e Motor: 120 or 220V 50/60 Hz, 1Ph, 1.0 HP,
« Output max. 100 gallons per day 1470 RPM (60 Hz) or 1450 RPM (50 Hz)

* For Feed Water Containing up to 36,000 * Pump: Gat 25F15 (brass ) or 25F15Sell
mg/L TDS (36,000 ppm) at 25 C, SDI <3  (316SS-optional)
« 316L Stainless Steel Pump « Membrane: FILMTEC or SIMILAR 2.5'D x 14'L

* 24 \olt DC Motor (1 HP), * Pressure Vessel: Own Manufacturing
Running at 1800 RPM (OSM0-2514-1000)
« High Rejection Sea Water Membrane * Flowmeter: 0 to .25 GPM (or 0 to 15 GPH),

Acrylic Block (optional)
RO systems are shipped with easy to follow

* Flow Meter Installed on the Permeate Line
¢ 5 Micron Sediment Pre-Filter

* Frame: Bent aluminum panel, with
anti-vibration support

application, installation and maintenance manual.

TWT-12 (RO)Wall Mounted System 22" X 32" X 12" 50 Ibs

with Four models for flow rates to 1200 GPD

Features Specifications

« Stainless steel frame * Product water & reject water connection

« Automatic inlet valve (tubing) 3/8' ' .

« Pre-filter housing and cartridge, 10" * Feed water requirement (maximum) 2.4 GPM
« Procon pump (brass) * Feed water pressure requirement

«1/2 HP motor (minimum) 10 PSIG

« Liquid filled pump pressure gauge (2-1/2") * Drain requirement (maximum) 2.4 GPM
* Electrical requirement 120v/60hz

* Amps 8

* Pump 1/2 HP

« Stainless steel pressure vessels